
Outdoor Power Equipment

Is
s
u
e
  

B
.4

  
  

N
o
v
  

  
2
0
1
3
P

B
R

E
F

 #
 7

5
2
5
5
8

LANDSCAPE EDGER

   Part Number     552558

Market   Introduction   -  September   2009

Issue    B.4

ECN 11575

Nov   2013PB

REF # 752558



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.

Determine right or left hand side from standing in operating position

Landscape Edger

Page 2

Issue    B.4

Nov   2013PB

REF # 752558

2
5

8
a

2
7

2
8

2
9

3
0

3
1

3
2

3
3

3
4

3
5

3
7

3
8

3
6

4
0

4
1

4
2

4
3

4
4 4

5

4
6

4
7

4
8

4
9

5
0

5
1

5
2

5
3

5
4

5
5

5
6

5
8

5
7

5
9

3
9

3
8
a

8
a

8

8
a

8

8
 +

 8
a

8
a

8



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.

Determine right or left hand side from standing in operating position

Landscape Edger

Page 3

Issue    B.4

Nov   2013PB

REF # 752558

1 555848 Cable-Twin x 390mm & Plug 240v 1

2 555849 Capacitor 1

3 555850 Switch 1

4 555851 Handle-Top, RH 1

5 555852 Handle-Top, LH 1

6 555870 Handle-Lower, Back 1

7 555871 Handle- Lower, Front 1

8 555853 Knob, Black (Includes 8a) 5

8a 501602 Nut, M8 Hex 5

9 555854 Screw- Main Tube 1

10 555866 Screw- Lower Tube 1

11 555863 Wheel -Rear 2

12 555865 Hub Cap, Red 3

13 555864 Retainer- Wheel 2

14 555957 Support Assy, Guide 1

15 555861 Wheel- Front 1

16 555869 Knob- Guide, Black 1

17 555868 Lever- Edge Guide 1

18 555856 Cover- Blade, Black 1

19 555857 Spring- Cover, Guard 1

20 555867 Edge Guide 1

21 555860 Blade 1

22 555859 Washer- Blade 2

23 543065 Nut, M10(LH) Flanged, (Blade Nut) 1

24 555855 Cover- Guard, Black 1

25 503854 Bolt, M8x75 Hex 1

27 542448 Screw, S/T 2.9x12 8

28 542449 Shaft, Upper 1

29 542450 Shaft, Base 1

30 542451 Housing 1

31 542453 Cover, Left 1

32 542452 Axle- Wheel 1

33 501330 Washer, Flt 5x10x1.0 1

34 501076 Washer, Spg 5 1

35 501856 Nut, M5 Hex 1

36 542463 Circlip 1

37 555960 Shaft- Edge, Guide 1

38 555959 Spring- Edge, Guide 1

38a 542462 Nut, M4 Hex 1

39 542465 Pivot Rod, Guard 1

40 542464 Insert, Pivot Rod 1

41 542461 Screw, S/T 4.2x20 4

Item   Part Description Qty

 No     No

Item   Part Description Qty

 No     No

42 542456 Cover, Gear Box 1

43 542457 Bush, 15 Dia X 24 1

44 542458 Gear Assy, Driven 1

45 542459 Bush, Small 1

46 542460 Screw, S/T 4.8x40 4

47 542454 Screw, Pan M5x20 4

48 542455 Housing, Gear Box 1

49 541290 Bearing 6001 1

50 542466 Fan, Motor 1

51 542467 Rotor, Motor 1

52 541352 Bearing 6000 1

53 542468 Baffle- Fan, Motor 1

54 542471 Screw, Pan M6x60 2

55 542470 Stator, Motor 1

56 542569 Cover, Bearing 1

57 542473 Housing, Motor 1

58 555958 Brush 2

59 542472 Screw, S/T 2.9x6 4

542474 Gear Box Assy

Incl items 41 - 48

542475 Motor & Gear Box, Complete

Incl items 41 - 59

NOT Illustrated

555081 Owners Manual 1


